
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION

Fresno Office 
1685 "E" St. 

Fresno, CA 93706-2007

Sacramento Office (Main) 
11020 Sun Center Dr. #200 
Rancho Cordova, CA 
95670-6114

Redding Office 
364 Knollcrest Dr. #205 
Redding, CA 96002

Regional Board Website (https://www.waterboards.ca.gov/centralvalley)

WASTE DISCHARGE REQUIREMENTS ORDER R5-2022-0053

ORDER INFORMATION

Order Type(s): Waste Discharge Requirements (WDRs)
Status: ACTIVE
Program: Non-15
Region 5 Office: Fresno
Discharger(s): Califia Farms, LLC, North Kern Water Storage District, and 

Paramount Ranch L.P.
Facility: Califia Farms Bakersfield Facility
Address: 33502 Lerdo Highway, Bakersfield
County: Kern County
[...]
SPRRs .............................. Standard Provisions and Reporting Requirements

SERC ................................ State Emergency Response Commission

TDS ................................... Total Dissolved Solids

Title 22 .............................. California Code of Regulations, Title 22

Title 23 .............................. California Code of Regulations, Title 23

Title 27 .............................. California Code of Regulations, Title 27 

TKN ................................... Total Kjeldahl Nitrogen

Unified Guidance ............... Statistical Analysis of Groundwater Monitoring Data at 
RCRA Facilities, Unified Guidance (USEPA, 2009)



Waste Discharge Requirements Order R5-2022-0053 vii 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 
Califia Farms Bakersfield Facility 
Kern County 
GLOSSARY

USEPA .............................. United States Environmental Protection Agency

VOC[s] ............................... Volatile Organic Compound[s]

WDRs ................................ Waste Discharge Requirements

WQO[s] ............................. Water Quality Objective[s]



Waste Discharge Requirements Order R5-2022-0053 1 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 
Califia Farms Bakersfield Facility  
Kern County

FINDINGS

The Central Valley Regional Water Quality Control Board (Central Valley Water Board) 
hereby finds as follows:

Introduction

1. Califia Farms, LLC, (Califia) manufactures plant-based products (milk, yogurts, 
juices, and specialty coffee drinks) at its processing facility (Facility) located at 
33502 Lerdo Highway, approximately 10 miles north-northwest of Bakersfield in 
Kern County, Section 11, Township 28 S, Range 26 E, Mount Diablo Base and 
Meridian (MDB&M). Califia owns and operates the Facility. The Facility location 
is depicted on the Project Location Map in Attachment A.

2. The North Kern Water Storage District (District) encompasses an area of 
approximately 60,000 acres in Kern County, northwest of Bakersfield, east of 
Shafter and Wasco, and west of McFarland as shown on the Project Location 
Map in Attachment A. The District owns the Lerdo Canal, which is adjacent to 
the Facility.

3. The Facility is within Kern County Assessor Parcel Number (APN) 091-310-02-9. 
The parcel consists of approximately 484.49 acres and is owned by the 
Paramount Ranch L.P. The Facility operations are situated on about  
16 acres along the southern edge of the parcel. 

4. The District uses Lerdo Canal to deliver water for irrigated agricultural uses 
during the irrigation season (typically March through November) and to convey 
water for recharge to the District’s groundwater spreading facilities, like the 
Rosedale Spreading Basin, during the non-irrigation season.  

5. Califia currently discharges its process wastewater from the Facility under  
WDRs Order R5-2017-0019 via pipeline into the District’s Lerdo Canal to 
supplement the District’s irrigation water supply. During the non-irrigation season, 
the remaining water in the canal is diverted to spreading basins such as the 
Rosedale Spreading Basin for groundwater recharge. 

6. The District shuts down the Lerdo canal annually for maintenance. Depending on 
where canal maintenance is needed, the Facility’s wastewater may need to be 
trucked to the Rosedale Spreading Basins for up to two weeks (14 days). 

7. The Facility, the approximate location of the pipeline and outfall into the Lerdo 
Canal, and the Lerdo Canal itself are shown on the Facility Map in 
Attachment B. The Rosedale Spreading Basin is shown on the Rosedale 
Spreading Basin Map in Attachment C.



Waste Discharge Requirements Order R5-2022-0053 2 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 
Califia Farms Bakersfield Facility  
Kern County

8. Califia, as owner and operator of the Facility, the District, as owner and operator 
of the Lerdo Canal, and Paramount Ranch L.P., as the owner of the Facility land, 
are collectively referred to as Discharger[s] are responsible for compliance with 
the WDRs prescribed herein.

9. The following materials are attached and incorporated as part of this Order:

a. Attachment A — Project Location Map

b. Attachment B — Facility Map 

c. Attachment C — Rosedale Spreading Basin Map

d. Attachment D–Califia Facility Flow Schematic

e. Attachment E— Lerdo Canal Flow Schematic

f. Standard Provisions & Reporting Requirements dated 1 March 1991 
(SPRRs).

g. Information Sheet.

10. Also attached is Monitoring and Reporting Program R5-2022-0053 (MRP), 
which requires monitoring and reporting for discharges regulated under these 
WDRs.

11. WDRs are needed for this Facility to ensure the discharge will comply with water 
quality plans and policies.

Regulatory History

12. Califia began operations at the Facility in 2011. Initially, Califia discharged 
wastewater from the Facility via land application to about 1,100 acres of land 
application areas generally north of the Facility and Lerdo Highway under  
WDRs Order 96-169, which were originally issued to Exeter Packers (dba Sun 
Pacific Shippers) in 1996.

13. In 2015, Califia submitted a Report of Waste Discharge (RWD) proposing to 
discharge Califia’s process wastewater via pipeline into the Lerdo Canal to 
supplement the District’s irrigation water supply.

14. In February 2017, the Central Valley Water Board issued WDRs Order  
R5-2017-0019, which regulates the discharge of up to 0.15 mgd of wastewater 
year-round into the Lerdo Canal and to the Rosedale Spreading Basin during the 
winter months when irrigation demand lessens and during annual maintenance of 
the Lerdo Canal.

15. Califia submitted a RWD in April 2021 (April 2021 RWD) requesting an increase 
in the permitted discharge from 0.15 mgd to 0.5 mgd. Central Valley Water Board 



Waste Discharge Requirements Order R5-2022-0053 3 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 
Califia Farms Bakersfield Facility  
Kern County

staff reviewed the April 2021 RWD and issued a 26 May 2021 letter and 
memorandum to Califia requiring additional information to complete the RWD. 
The requested information included:

a. A monthly water balance that demonstrates sufficient treatment and storage 
capacity for 0.5 mgd.

b. Oxidation ditch designed treatment capacity, construction details and 
maintenance, and confirmation that the oxidation ditch has the ability to treat 
0.5 mgd.

c. A revised antidegradation analysis that evaluates the Facility’s impact on 
groundwater with regards to total nitrogen.

d. Information of the Discharger’s plan to comply with the Salt and Nitrate 
Control Programs.

16. A revised RWD was submitted on 29 July 2021 (July 2021 RWD) that 
provided/addressed the items requested in staff’s May 2021 letter.

Facility and Discharges

Existing Facility, Discharges, and Sampling

17. Process wastewater at the Facility is generated during the manufacturing and 
processing of its plant-based products and is comprised of primarily (93 percent) 
wash water used to sanitize and sterilize the processing equipment. The 
remaining seven percent is generated from the Facility’s water treatment system 
used to treat the incoming source water. A flow schematic of the Facility’s 
treatment process is included herein as Attachment D.

18. The discharge of domestic wastewater is to an onsite septic tank leach field 
system regulated by Kern County.

19. Process wastewater is screened to remove solids. The volume of solids removed 
by screening is limited as Califia uses powdered products and concentrates and 
does not process fruits and vegetables onsite.

20. Source water is filtered using granulated activated carbon (GAC) to oxidize 
dissolved sulfide and convert it to sulfate. The treated water is disinfected (via 
chlorine dioxide) and stored in a 20,000-gallon tank (i.e., Tiger Tank) where the 
water is used at the Facility in one of the following three ways (as shown in 
Attachment D): 

a. For equipment cleaning and sterilizing (wash water is discharged to the 
oxidation ditch).



Waste Discharge Requirements Order R5-2022-0053 4 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 
Califia Farms Bakersfield Facility  
Kern County

b. Further treated by a multi-media filter, GAC system, and nanofiltration and 
then used as a product ingredient (backwash/reject water from the  
multi-media filter, GAC system, and nanofiltration filter is discharged to the 
oxidation ditch).

c. Further treated through a water softener and used in a condenser (water 
softener backwash and condenser blowdown are discharged to the oxidation 
ditch).

21. The oxidation ditch was constructed in 2013 and is lined with a 60-mil  
high-density polyethylene (HDPE) liner. The operational capacity of the oxidation 
ditch is 600,000 gallons (with a 2-foot freeboard).

22. The April 2021 RWD notes that increases in Facility production volumes resulted 
in the Facility’s discharge flow increasing steadily as shown in Table 1.

Table 1 – Califia Annual Average Flows

Year Annual Average Flow (mgd)

2017 0.129

2018 0.161

2019 0.207

2020 0.241

2021 0.220

23. The Facility’s effluent salinity has significantly decreased since 2017. WDRs 
Order R5-2017-0019 required Califia to develop and submit a Salinity 
Management Plan, with salinity source reduction goals and an implementation 
time schedule. In 2019, Califia submitted a Salinity Management Plan focused on 
EC, sodium, and chloride. Table 2 below summarizes the effluent 
concentrations/levels over the past few years. According to the 2021 RWD, the 
decrease effluent salinity concentrations is due to the following changes 
implemented at the Facility:

a. In 2017, Califia completed the installation of a new supply well, and 
replaced its chloride oxidation treatment method for sulfide removal with a 
granulated activated carbon system;

b. In 2018, Califia implemented various changes to the types of industrial 
chemical cleaners used at the Facility (changed caustic disinfectant and 
now uses potassium chloride to regenerate the water softener);



Waste Discharge Requirements Order R5-2022-0053 5 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 
Califia Farms Bakersfield Facility  
Kern County

c. In 2019, Califia replaced the reverse osmosis system with a nanofiltration 
system; and 

d. In 2020, Califia changed the chemicals used for disinfection of the source 
water (from liquid sodium hypochlorite to chlorine dioxide).

Table 2 – Effluent Salinity Trends

Constituent 
(units)

Sep 2016 – 
May 2017

Jun 2017 – 
May 2018

Jun 2018 – 
Dec 2019

Jan - Oct 
2020

Nov – 
Dec 2020

EC (µmhos/cm) 2,553 2,103 1,438 1,339 1,229

Sodium (mg/L) 674 536 313 305 280

Chloride (mg/L) 194 125 132 121 116

24. MRP R5-2017-0019 requires Califia to collect effluent samples and analyze the 
effluent for the constituents listed below in Table 3. A summary of 2021 effluent 
monitoring results is presented in Table 3.

Table 3 – 2021 Effluent Data

Constituent (units) 1st 2021 2nd 2021 3rd 2021 4th 2021

EC (µmhos/cm) 1,422 1,408 1,364 1,235

TDS (mg/L) 1,128 1,257 1,174 1,062

Chloride 130 130 140 130

BOD (mg/L) 1,124 823 480 602

NO3 as N (mg/L) < 0.5 < 0.5 < 0.5 < 0.5

Ammonia (mg/L) 0.39 1.7 4.1 0.8

Total N (mg/L) 40 35 29 27

Lerdo Canal Flows and Sources

25. The primary water sources for the Lerdo Canal are from the Kern River, the 
Friant-Kern Canal, and/or groundwater wells within the District’s service area. As 
part of a drought relief project, in 2015 the District began accepting treated 
produced oil field water from the California Resources Corporation (CRC). In 
2016, as part of the same drought relief project, the District agreed to accept 



Waste Discharge Requirements Order R5-2022-0053 6 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 
Califia Farms Bakersfield Facility  
Kern County

Califia’s process wastewater with expectations that Califia would reduce the 
salinity of its discharge. A flow chart of the sources of water into the Lerdo Canal 
is shown in Attachment E.

26. The volume of water in the Lerdo Canal fluctuates based on available water 
supplies and demand. The 2021 RWD indicates the average flow in the Lerdo 
Canal is about 109 cubic feet per second, or approximately 70 mgd, measured at 
Station B along the Lerdo Canal. Table 4 below includes the approximate flow 
and volumes of all the water sources in the Lerdo Canal from 2020 and averages 
about 81 mgd. Based on the data in Table 4, Califia’s discharge at the previous 
flow limit of 0.15 mgd and the proposed flow limitation of 0.5 mgd comprises 0.2 
and 0.6 percent, respectively, of the total flow in the Lerdo Canal.

Table 4 – District Water Sources

Source Flow (mgd)

Kern River 53.6

CRC Produced Oil Filed Water 6.3

Groundwater A (see 2 below) 14.9

Groundwater B (see 3 below) 5.9

Califia (WDRs Order R5-2017-0019 flow limit) 0.15

Califia (Proposed flow limit) 0.5

1. Groundwater A represents groundwater extracted from groundwater wells 
located around the Rosedale Spreading Basin and discharged into the Lerdo 
Canal at Lateral 8.1, which is upstream of the Califia Farms discharge point.

2. Groundwater B is extracted from two District wells that pump directly into the 
Lerdo Canal upstream of the Califia Farms discharge point.

Rosedale Spreading Basin Discharge and Estimated Water Quality

27. During the non-irrigation season, when demand for irrigation is low, waters in the 
Lerdo Canal are diverted to spreading basins, including the Rosedale Spreading 
Basin for groundwater recharge. In January of most years, the Lerdo Canal is 
closed for maintenance along certain sections and Califia discharges the 
Facility’s wastewater to the Rosedale Spreading Basin. During these 



Waste Discharge Requirements Order R5-2022-0053 7 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 
Califia Farms Bakersfield Facility  
Kern County

maintenance activities, discharges to the Rosedale Spreading Basin consist of 
Kern River supplies, CRC produced water, and Califia’s Facility effluent. 

28. When the Lerdo Canal is closed for maintenance, Califia may discharge the 
Facility’s effluent via 5,000-gallon trucks into lateral pools within the Rosedale 
Spreading Basin where it is blended with other water supplies. However, 
discharge via trucks is infrequent (which last occurred in 2017). In recent years, 
Califia and the District have coordinated when maintenance occurs to minimize 
potential disruptions. During the Lerdo Canal shutdown, Califia performs required 
maintenance to the Facility that reduces wastewater production until the 
discharge to the canal can resume.

Proposed Flow Increase and Estimated Water Quality

29. To evaluate the potential impact of increasing the Facility’s discharge limit from 
0.15 mgd to 0.5 mgd, the 2021 RWD estimated EC and chloride quality within the 
Lerdo Canal and in the Rosedale Spreading Basin as shown in Tables 5 and 6. 
The modeled results show little to no variation in the EC and chloride values 
projected for the blended waters in the Lerdo Canal as the result of the proposed 
increased flow from the Facility. The District Limits are agricultural thresholds the 
District implements for the water it uses for irrigation. They are not enforced as a 
part of this Order.

Table 5 – Lerdo Canal Sources (Water Quality)

Source EC 
(µmhos/cm)

Chloride 
(mg/L)

Lerdo Canal -Station B Flows 409 40

CRC Produced Oil Field Groundwater 611 66

Groundwater 2,057 72

Califia 1,229 116

Table 6 – Lerdo Canal Modeled Water Quality Results

Results EC 
(µmhos/cm)

Chloride 
(mg/L)

Blended Water Quality without Califia 
Discharge 511 65



Waste Discharge Requirements Order R5-2022-0053 8 
Califia Farms, LLC, North Kern Water Storage District, and Paramount Ranch L.P. 